

'we won't let you down'

60 GSM DEBRIS NETTING F/R

01. FLAMMABILITY (NFPA 701 : 2015, TEST METHOD 2(FLAT))

#1


	ORIGINAL		
	AFTER FLAME TIME (s)	DRIP BURN (s)	CHAR LENGTH (mm)
1	0	0	215
2	0	0	219
3	0	0	230
4	0	0	221
5	0	0	204
6	0	0	209
7	0	0	227
8	0	0	214
9	0	0	211
10	0	0	208
AVG.	0	0	216

NOTE) - CONCLUSION : BASED UPON THE RESULTS OF THE TEST REPORT, THE SUBMITTED SAMPLE MEETS THE PERFORMANCE REQUIREMENTS AS STATED IN NFPA 701, TEST METHOD 2(2015).
- ACCEPTANCE CRITERIA

AFTER FLAME TIME (s)	DRIP BURN (s)	CHAR LENGTH (mm)
MAX. IND. < 2	MAX. IND. < 2	MAX. IND. < 435

- TEST WAS CONDUCTED ONLY IN THE ORIGINAL STATE BY THE CLIENT'S REQUEST.

** End of The Report **

SAMPLE : 

fiDi fiDi

INFO	DETAIL
GSM	60
Material	100% DHPE Monofilament and Tape Yarn
Length	50m
Width	2m
Colour	Various
Fire Retardant	Yes
Pack Size	100cm x 25cm x 25cm
Weight	6kg (2x50m)
Mesh Size	2-3mm x 2-3mm
Eyelets	Top & Bottom (2x50m)
UV Rating	3%